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Component parts list for BF
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BF210, 311,
BFo—5— - EfA%M&
REF. PART NO.
NO. R EFS %
01 308201-91 w© -3 - (#f)
02 308204 Y43V NUVE
03 308191 7S5 v b
04 308193 e v
05 007023 ExvY,/M4x16
06 004543 Ex Y, /M4Xx 4
07 308192 XU Y N
08 308194 e v
09 301695 e v
10 301698 v v
11 301694 7 iR
12 308206 Z by %=
13 001216 ¥ox v 4 X5.5
14 301697 -3 -
15 198053 h S5 -
16 001459 IEx Y /C4x3
Gl7 302162-TA 4 =x
18 211600 . # Bk
19 005030 ExvY,/Clx2.3
G20 301710-TA # =N
G2l 210371 W
G22 210503 M (2 %X 3)
G23 210374 Hxm (2 x4)
24 274019 AR
25 001229 ¥ xY,/C3x%X4.5
26 302165 i
27 001333 Yxv,/ClX4
28 271010A B+ (Hi)
29 2700324 74 H—-F
30 00403-9S F—7H4F ()
31 000406 7 = W b
32 000404 hJadg
33 004012 Y xY,/M4x12
34 000407 h 35—
35 000408 Ex Y
3 000405 B A
37 000409 i
38 004818 NEF v b/ M6
39 000410 7354w b
40 004908 AKxY () /4. 5

[ J¢] ‘i’f“" ?‘/“/\.—‘71‘—;0

BF210, 311,
BF ROLLER, SPECIFIC PARTS

NAME QT.
ROLLER ASSEMBLY 01
TIMING BELT 01
BRACKET 01
PIN 01
SCREW 02
SCREW 03
SPRING 01
PIN 01
PIN 01
PIN 01
ADJUSTING PLATE 01
STOPPER 01
SCREW 01
ROLLER 03
COLLAR 07
SCREW 08
PRESSER FOOT 01
UNCURLER 01
SCREW 01
PRESSER FOOT FINGER 01
PRESSER FOOT FINGER 01
PRESSER FOOT FINGER 01
PRESSER FOOT FINGER 01
FLAT SPRING 01
SCREW 01
FABRIC GUARD 01
SCREW 01
BRACKET 01
EYE GUARD 01
TAPE DISC ASSEMBLY 01
FELT 01
TAPE DISC 01
SCREW 01
COLLAR 01
ADJUSTING SCREW 01
FIXING ROD 01
SHAFT 01
NUT 01
BRACKET 01
SCREW 01

@ G is one of the gauge parts.
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BF210, 311,
BF ~JL | EXE]

REF. PART NO.
NO. BREE

01 308200-9S
02 308189-9S

03 004515
04 308190
05 302268-91
06 301657
07 005461
08 308193
09 004543
10 301701
11 198053
12 001459
13 308241-9S
14 004516
15 204585
16 301653
17 007180
18 301654
19 301650
20 301652
21 301758
22 301651
23 302794-91
24 301662
25 301661
26 001229
27 192087
28 007027
29 301663
30 308238-UD
31 210061
32 004518
33 301666
34 301667
35 306232
36 005462
37 001998-2
38 004019
39 005020
40 204520
41 303210
42 303209
43 202576
44 W00028-1
45 301668
46 W00089-1
47 201579
48 204023
49 001170-1
50 306643
51 204023
52 306390
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NAME

DRIVE BELT(COMP)
BRACKET COMPLETE
BOLT

SHAFT

GEAR

COLLAR
SCREW
PIN
SCREW
ROLLER

COLLAR
SCREW
MACHINE ARM
BOLT

WASHER

LATCH
SCREW
SPRING
PRESSER BAR
ROLLER

GRIP

PIN

CRANK ASSEMBLY
SCREVW

BRACKET

SCREW
WASHER
SCREW
SCREW
MACHINE PULLEY

WASHER

BOLT

ECCENTRIC BASE
SCREW

PLATE

SCREW
SCREW
SCREW
NUT
WASHER

BALL BEARING
ROD

WASHER

NUT

CONNECTING BAR

NUT
CONNECTION
WASHER
SCREW

BALL STUD

WASHER
THUMB NUT

BF210, 311,
BF DRIVE BELT

QT.
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01
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BF210 (EX3200, EX5200)
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BF210, 311,

9529 h/N—

REF. PART NO.

NO. B RESE Z W
01 308207-9S 27 35 v s Aa~x— (M)
02 308236-9S A /% —
03 240362 <7 xy PBRE
04 004803 NAF v b M4
05 004110 S xY,/M4x8
06 240363 E v Y
07 007041 msx v, /M3 X6
08 004800 NAF v b/ M3
09 004920 XKx v (£) /3.1
10 308209 7345 v b
11 004920 XKx v (F) /3.1

NAME

CRANK COVER ASSEMBLY
COVER

MAGNET BRACKET

NUT

SCREW

HINGE
SCREW
NUT
SCREW
BRACKET

SCREW

BF210, 311,
CRANK COVER

QT.
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BF210
RSB
REF. PART NO.
NO.  H g % B
01 274021-92B
02 007013
03 274025
04 274023
05 007009
06 007008
07 301705-TA
08 301732-TA
09 211919
10 211920
11 211918
12 003150
13 005089
14 300248
15 211917
16 301704-TA
17 211600
18 005030
19 301710-TA
20 301711-TA
21  301714-TA
22 301715-TA
23 001229
24 274019
25 211557
26 301707
27 002922
28 210585

AFHEHE FHHEE IR »WEHH

H¥NHF x

d 2,

it

HHMNHE

G FH¥eI3 I H

N
=~
- T

NZEHOH S e

T B

&S NHH

L RS

(ICRNE T
3

COUBEN N\ Tl

TN\

b= A Y

N
7

&

[@ NS A\ »hl\)(")%

W x

QN

AN ,
O \

X X =
Xnew owX
Avv \JVN
o w

—
7
X
o1
o)}

NAME

HOLDER
SCREW
FINGER GUARD
SPRING
SCREW

SCREW
PRESSER FOOT
PRESSER FOOT
PIN

PIN

SPRING
NUT
SCREW
WASHER
BRACKET

PRESSER FOOT
UNCURLER
SCREW
PRESSER FOOT
PRESSER FOOT

PRESSER FOOT
PRESSER FOOT
SCREW

FLAT SPRING
FABRIC GUARD

BELT GUIDE
SCREW
WASHER

COMPLETE
COMPLETE

FINGER
FINGER

FINGER
FINGER

BF210
SPECIFIC PARTS

QT.






BF 311 BF311

BFF—70—5—«NA V45— BF TAPE ROLLER, BINDER

REF. PART NO.

NO. BB ES % W NAME QT.
01 308202-91 F-7wv-35- (#) TAPE ROLLER ASSEMBLY 01
02 526004 g # VALVE 01
03 511008 Ty VY vy - AIR CYLINDER 01
04 308196 | HINGE 01
05 302173 735 v b BRACKET 01
06 302172 oa- 3 - ROLLER 01
07 302174 L iTE ¥ PIN 01
08 005223 kxv/Cl1lx3 SCREW 01
09 308197 75 v b BRACKET 01
10 005184 Bftxv/Ch SCREW 01
11 201191 m /s % SPRING 01
12 007019 ExY,/M4X8 SCREW 02
13 005053 Ex2v,/C4x4.8 SCREW 01
14 210682 AbynN=-/SErY STOPPER 01
15 003044 ANAF v b CH NUT 01
16 210683 Bfte v PIN 01
17 210684 A FLAT SPRING 01
18 002906 ExY,/C4x2.6 SCREW 01
19 748001 FA4arryy 7 CLAMP 02
20 007019 YExv,/M4Xx8 SCREW 02
21 308203-91 x4 v 5 - (#) BINDER COMPLETE 01
22 301395 79 v b BRACKET 01
23 007021 SENR Y /M4 X 12 SCREW 01
24 240332 AN — Y - SPACER 01
25 007026 Y xY /M4 X25 SCREW 01
26 005513 Bftx v /C8 SCREW 01
27 204888 m /s % SPRING 01
28 206055 B & WASHER 01
29 302175 ERAB WELT GUIDE 01
30 003144 ANAEF v b C8 NUT 01
31 303916 = PIN 01
32 210684 A FLAT SPRING 01
33 001206 Y2 ,/C4%x5.3 SCREW 01
34 527006 AE-Faviroe-35 - SPEED CONTROLLER 02
35 513096 7Y vy - AIR CYLINDER 01
36 308199 7545 v b BRACKET 01
37 308198 B & WASHER 01
38 005117 rxv,/Chbx8.5 SCREW 02
39 200098 B & WASHER ' 02
40 306298 A by N— STOPPER 01
41 302182 o - COLLAR 01
42 005408 IEx Y /7C3X%X 4.5 SCREW 01
43 306570 ith SHAFT 01
4 302177 5w N LAP SEAM FELLER 01
45 308195 7V -} PLATE 01
46 007041 m=v /M3 X6 SCREW 02
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BF311

REF. PART NO.

NO. R ES
01 522007
02 522008
03 300372
04 601053
05 601049
06 608002
07 004910
08 004806
09 004304
10 210061
11 350645B91
12 000197
13 004910
14 204585
15 350643
16 540003
17 540004
18 600079
19 540005
20 600079
21 600078
22 601134
23 600091
24 600078
25 601136
26 600099
27 300220
28 005183
29 003044
30 137142
31 005118
32 137142
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BF311

FILTER REGULATOR * KNEE SWITCH

NAME

74 NV%—VF¥al—%— () FILTER/REGULATOR ASSEMBLY
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FILTER/REGULATOR
BRACKET

JOINT

CONNECTOR

HOSE CLAMP
SCREW

NUT

SCREW
WASHER

KNEE SWITCH ASSEMBLY
BRACKET

SCREW

WASHER

BRACKET

PUSH BUTTON
SWITCH

TUBE

VALVE

TUBE

TUBE
JOINT
TUBE
TUBE
JOINT

TUBE

ACTUATOR ASSEMBLY
SCREW

NUT

WASHER

SCREW
WASHER

QT.
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ANPTYGAZO BhEKRASH
At 7553 KERHEBXMMS-7-2 TEL (06) 458-4739
FAX (06) 454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

5- 7~ 2, Sagisu, Fukushima-ku, Osaka 553, Japan. Phone : (06) 458 4739
Telofax : (06) 454 - 8785

©August 1996  Cat. N0.9737
Printed in Japan
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The description in this material is subject to change without notice.



	TABLE OF CONTENTS
	COMPONENT PARTS LIST
	BF ROLLER, SPECIFIC PARTS
	LIST

	BF DRIVE BELT
	LIST

	CRANK COVER
	LIST

	SPECIFIC PARTS
	LIST

	TAPE ROLLER, BINDER
	LIST

	FILTER REGULATOR,KNEE SWITCH
	LIST


